
EMERGENCY DRUGS 
 
Adrenaline 1ml  1:1000 (repeat after 5 mins if no better) 
ADULT  500mcg IM (0.5ML) 
CHILD OVER 12 years    500mcg IM (0.5ML) 
CHILD 6-12  years           300mcg IM (0.3ML) 
CHILD LESS THAN 6 years  150mcg IM (0.15ML) 
 
BENZYLPENICILLIN SODIUM 600MG 
10 years to ADULT    1.2g IM 
1-9 years                      600mg IM 
Under 1 year                300mg IM 
 
CEFOTAXIME SODIUM 1G 
12 years to ADULT    1g IM 
Under 12 years  50mg/kg IM 
 
CHLORPHENAMINE MALEATE 10mg/ML 
ADULT                    10MG IM or IV 
6-12 years                   5mg IM or IV 
6months to 6 years    2.5mg IM or IV 
Under 6 months         250mcg/kg IM or IV 
 
DIAZEPAM RECTAL TUBES 10MG (repeated once after 10-15 mins if necessary) 
ELDERLY                   10mg (max 15mg) 
18 years to ADULT      10-20mg (max 30mg) 
12-18 years                   10mg 
2-12 years                      5-10mg 
1 month-2 years              5mg 
NEONATE                   1.25-2.5mg 
 
HYDROCORTISONE SODIUM SUCCINATE  100MG 
ADULT  100-500mg IM or IV 
6-12 years            100mg IV 
1-5 years 25mg IV 
Under 1 year   20mg IV 
 
SALBUTAMOL NEBULES 
ADULT 5mg 
5-12 years  2.5-5mg 
Under 5 years  2.5mg 
 
 


